
 
 

Filtration characteristics in dead-end 
ultrafiltration of wwtp-effluent 

 
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Copyright © 2004 by J.H. Roorda 
Coverdesign: Jeroen Toirkens Fotografie — Rotterdam 
Printed: Pasmans Offsetdrukkerij bv — ‘s-Gravenhage 
ISBN 90-9017992-5 
NUR 950 
 
Published and distributed by: Jelle Roorda 
 
Home: T +31 70 367 9890; E mir.jelle@hetnet.nl 
Work: T +31 30 694 3580; F +31 30 695 6366; E jelle.roorda@grontmij.nl 
Copies: www.gezondheidstechniek.tudelft.nl and www.library.tudelft.nl/dissertations 
 
 
 
Keywords: advanced wastewater treatment, effluent, dead-end ultrafiltration, micro-particles, membrane fouling 
 
All rights reserved. No part of the material protected by this copyright notice may be reproduced or utilized in any form or 
[...]
Appendices.....................................................................................................203 

 



Filtration characteristics in dead-end ultrafiltration of wwtp-effluent 

xii 

 



1 

 

 

 

 

1 Ultrafiltration for advanced 
treatment of municipal wastewater 
 

 

1.1 From wastewater treatment to water reclamation 

1.1.1 Focus change in the treatment of wastewater  
In nowadays-developed countries like the Netherlands, human wastewater was 

collected and used in agriculture, or disposed in streets and surface waters until the 

early 19th century. Around 1850 citizens became aware of the hygienic aspects of 

wastewater and initiated the collection and also the treatment of the wastewater 

(Asano and Levine, 1996). A new era started after World War II; due to the industrial 

growth and urbanisation wastewater caused serious environmental problems. In many 

countries the treatment of wastewater became compulsory by law around 1970. 

Initially, focused the treatment of the wastewater on the removal of oxygen consuming 

pollutants (ammonia and BOD) and was later on followed by removal of nutrients to 

decrease eutrophication of receiving water bodies. Nowadays, in most western 

countries the major part of the wastewater is treated in order to protect the water 

quality of the receiving rivers and lakes. In the near future the driving force may even 

shift towards the shortage of fresh water resources. The focus will change towards 

resource management. In the coming decennia the treatment of wastewater will 

develop into the reuse of wastewater constituents and the reclamation of the water. 

Shortage of fresh water resources is mainly caused by a population increase, 

by changing lifestyles, by a decreased availability of conventional water resources, by 

drought and by more stringent environmental legislation. It is even expected that the 

shortage of water will finally limit economical and social growth (Mujeirigo, 2000; 



Filtration characteristics in dead-end ultrafiltration of wwtp-effluent 

2 

Ødegaard, 2000). The above-mentioned periods, in which the focus on wastewater 

treatment changed, are summarised in table 1.1. 

 
Table 1.1 Overview of focus change in treatment of wastewater (Ødegaard, 2000) 

Period Focus Name of period 

1850 - 1950 Hygiene Sanitary engineering 

1950 - 2000 Environment Environmental engineering 

2000 - 2050 Reuse Water Environment Management 

 

Until the end of the 20th century the use of water has been supply driven. It has been 

an abundant commodity in most places and water has been supplied in large 

quantities at a very low price. Due to a lack of fresh water resources the situation will 

very soon change in many regions. Therefore, the policy of water management will 

change from supply driven to demand driven. In a demand driven situation, the price 

of water will increase and even the extensive treatment of wastewater may turn out to 

be cost effective in order to produce the necessary amounts of clean water (Ødegaard, 

2000). 

Compared to other water resources, treated wastewater has some benefits that 

require more attention. The following benefits of the reuse of wastewater are 

commonly recognised (Mujeirigo, 2000): 

- An additional contribution to water resources; either as a new water resource 

or as an alternative water resource that can be used for applications that do 

not require drinking water quality, leaving water with a good quality available 

for the urban water supply; 

- A reduction of costs of the treatment and the disposal of wastewater; reuse 

will offer an economical advantage when the quality requirements for the 

reclaimed water are lower than the water quality standards for discharging of 

the effluent into surface water; 

- A reduction of the pollutant load to surface water, when reuse involves 

agricultural, landscape or forest irrigation; irrigation with reclaimed water 

provides an opportunity for organic substances to be degraded through 



  Introduction | Chapter 1 

3 

biochemical processes in the soil into its mineral components; this may 

eventually be assimilated by plants; 

- A reduction, postponement, or cancellation of new drinking water treatment 

facilities, with the positive consequence on natural water courses and water 

costs; 

- The beneficial use of nutrients (nitrogen and phosphorous) in reclaimed 

water, when it is used for agricultural and landscape irrigation (golf courses); 

- A considerably higher reliability and uniformity of the available water flows; 

urban wastewater flows are usually much more reliable than most rivers and 

streams in semi-arid areas. 

1.1.2 Constituents in wwtp-effluent and technologies for advanced 
treatment 
Advanced treatment of wastewater is applied for the removal of constituents, which 

can be grouped into four categories: (1) the residual organic and inorganic colloidal 

and suspended solids, (2) dissolved organic constituents, (3) dissolved inorganic 

constituents and (4) biological constituents. The potential effects of the residual 

constituents in effluent of wastewater treatment plants (wwtp-effluent) may vary 

considerably. Some effects of these constituents in wwtp-effluent are listed in table 1.2. 

For each group of residual constituents the available treatment techniques are 

summarised here (Metcalf & Eddy, 2003; Mujeirigo and Asano, 1999). In Appendix 1-

A a complete summary of the various treatment techniques is presented. 

- The residual organic and inorganic colloidal and suspended solids: various 

filtration techniques, like multi-media (depth) filtration, surface filtration and 

membrane filtration; if necessary in combination with coagulation and 

flocculation; 

- The dissolved organic constituents: adsorption techniques like activated 

carbon and ion exchange; reverse osmosis and other membrane filtration 

techniques; 

- The dissolved inorganic constituents: chemical precipitation, ion exchange, 

ultrafiltration; 

- The biological constituents: chlorination, ozonisation, UV-disinfection and 

membrane filtration (Kirkpatrick and Asano, 1986). 



Filtration characteristics in dead-end ultrafiltration of wwtp-effluent 

4 

Table 1.2 Typical residual constituents found in wwtp-effluent and their impacts (Metcalf & Eddy, 2003) 

Residual constituent Effect 

Inorganic and organic colloidal and suspended solids 

Suspended solids - may cause sludge deposits or interfere with receiving water clarity 

- can impact disinfection by shielding organisms 

Colloidal solids - may affect effluent turbidity 

Organic matter (particulate) - may shield bacteria during disinfection, may deplete oxygen resources 

Dissolved organic matter  

Total organic carbon - may deplete oxygen resources 

Refractory organics - toxic to humans; carcinogenic 

Volatile organic compounds - toxic to humans; carcinogenic; form photochemical oxidants 

Pharmaceutical compounds - impact aquatic species (e.g. endocrine disruption, sex reversal) 

Surfactants - cause foaming and may interfere with coagulation 

Dissolved inorganic matter  

Ammonia - increases chlorine demand for disinfection 

- can be converted to nitrates and can deplete oxygen resources 

- with phosphorous, may lead to undesirable aquatic weed growth 

- unionised form toxic to fish 

Nitrate - stimulates algal and aquatic growth 

Phosphorus - stimulates algal and aquatic growth 

- interferes with coagulation 

- interferes with lime-soda softening 

Calcium and magnesium - increase hardness and total dissolved solids 

Total dissolved solids - interfere with agricultural and industrial processes 

Biological  

Bacteria - may cause diseases 

Protozoan cysts and oocysts - may cause diseases 

Viruses - may cause diseases 



  Introduction | Chapter 1 

5 

1.1.3 Examples of full-scale plants for water reclamation 
In some parts of the world is the advanced treatment of wastewater already 

implemented in large-scale facilities. In arid and semi-arid areas the effluent of 

wastewater treatment plants is an essential alternative for the conventional water 

resources like ground- and surface water (STOWA, 2001). One well-known example is 

Water Factory 21 in Orange County, California (USA), where since 1976 the secondary 

effluent is treated in a series of treatment steps: flocculation, multi-media filtration, 

activated carbon adsorption, reverse osmosis and chlorination. The reclaimed water is 

recharged into the groundwater in order to stop salt intrusion with a total flow of 

60,000 m3 per day (Wehner, 1992). Recently also micro- and ultrafiltration were 

evaluated (Arviv et al., 2002). Another example in the USA is found in St. Petersburg 

(Florida), where since 1972 almost 25% of the total effluent flow, about 65,000 m3 per 

day, is reclaimed and used for irrigation (STOWA, 2001). 

 In Windhoek (Namibia) the wwtp-effluent is used as a resource for the potable 

water supply. About 24,000 m3 of water per day is reclaimed by a series of treatment 

steps such as ozonisation (for disinfection), activated carbon (for removal of 

micropollutants) and finally ultrafiltration as a second disinfection step. Chlorine is 

added to prevent the growth of bacteria in the water supply and distribution system 

(Haarhoff and van der Merwe, 1996). 

 The indirect potable use of wwtp-effluent is applied in Belgium (Van Houtte et 

al., 1998; Van Houtte and Verbauwhede, 2003). About 7,500 m3 of effluent per day is 

treated and recharged into the groundwater aquifers. After a residence time of one to 

two months the recharged groundwater is used for the production of drinking water. 

 WWTP-effluent is used at the Peterborough Power Station (United Kingdom) 

for the production of boiler feed water. The effluent is purified with microfiltration, 

ion exchange and reverse osmosis (Murrer and Latter, 2003). 

 More examples of the advanced treatment and reuse can be found all over the 

world (Lazarova et al., 2000; Lazarova et al., 2001): in Israel (Brenner et al., 2000; 

Soffer et al., 2000), in Japan (Asano et al., 1996; Maeda et al., 1996; Ogoshi et al., 

2001), in Australia (Gibson and Apostolidis, 2001; Patterson, 2001) as well as in 

Europe (Arviv et al., 2002; Lazarova et al., 2000; Lazarova et al., 2001). 

 

 



Filtration characteristics in dead-end ultrafiltration of wwtp-effluent 

6 

1.2 Possibilities for water reclamation in the Netherlands 

1.2.1 Wastewater treatment in the Netherlands 
General 
In the Netherlands, biological treatment of wastewater was initiated around 1970, with 

the Act on Pollution of Surface Waters (Wet Verontreiniging Oppervlaktewater, WVO). 

Until that moment the discharge of untreated or mechanically treated wastewater into 

surface water led to serious problems in the receiving rivers and lakes. The organic 

load and nutrients in the wastewater led to oxygen deficit in the surface water, leaving 

fishes and plants to die (Dirkzwager, 1997). At first, biological treatment of wastewater 

focused mainly on the reduction of organic oxygen consuming substances 

(Biochemical Oxygen Demand, BOD). From 1978 also ammonia had to be removed 

and the discharge standards for Kjeldahl-nitrogen (ammonia plus organically bound 

nitrogen) were defined. From 1985 onwards the prevention of eutrophication became 

important and standards for nutrients (phosphorus and nitrogen) were added. 

Nowadays, 98% of all houses are connected to the sewer system, and about 96% of 

the wastewater is treated in a wastewater treatment plant (CBS, 2003). In the year 

2000 the total volume of wastewater treated in wwtp’s in the Netherlands was about 

2,100 Mm3. 

The wastewater transported to and treated in a wwtp consists of municipal and 

industrial (pre-treated) wastewater, and storm water. Although the quality of the 

untreated wastewater (influent) is specific for each wwtp, an average influent quality 

for all wwtp-influents in the Netherlands is presented in table 1.3. Also the average 

effluent quality, the discharge standards, the (potential) future standards (based on 

Maximum Tolerable Risk, MTR) and, for comparison, the composition of surface 

water of the river Meuse and Rhine are presented for COD, BOD, suspended solids 

(SS) and nutrients. 

 



  Introduction | Chapter 1 

7 

Table 1.3 Average concentrations of contaminants in influent, wwtp-effluent, river Meuse and Rhine in the 

year 2000 in the Netherlands, as well as the standards for effluent discharge and future standards. 

 

Parameter  

 

Influenta 

WWTP- 

effluenta 

Discharge

standardsb 

Future 

standardsc 

River 

Meused 

River 

Rhined 

COD (mg O2/l) 470 45 125 < 40 10 10e 

BOD  (mg O2/l) 180 6 20 < 5 2.1 < 1e 

Suspended solids  (mg ss/l) 586 33 30 < 5 18.3 24.5 

total-P  (mg P/l) 7 2 1 – 2 0.05 – 0.15 0.30 0.18 

total-N  (mg N/l) 44 11 10 – 15 1 – 2.2 4.2f 3.2f 
a Data 2000 (CBS, 2003); b VROM (1996); c COD and BOD (van der Graaf, 2003); SS, P, N values for Maximum Tolerable Risk (MTR), 

in: MinVenW (1998); d Data 2000, river Meuse at Eijsden and river Rhine at Lobith (RIZA/RIKZ, 2003); e Data 1999, location Lobith 

(RIZA/RIKZ, 2003); f NKjeldahl + NO3

¯ + NO2

¯ 

 

Pathogenic microorganisms 
Raw, untreated wastewater contains by its nature high concentrations of pathogenic 

microorganisms. In table 1.4 the concentration ranges of pathogenic microorganisms 

found in untreated wastewater, wwtp-effluent, groundwater and in surface water are 

presented. The influent has the highest concentration of pathogenic microorganisms; 

about 2 log units are removed in a wastewater treatment plant (wwtp). The 

concentrations in surface water are different for each location but generally much 

lower than in wwtp-effluent. Groundwater is hygienically reliable and has a maximum 

pathogenic concentration lower than 1 per litre. 

 



Filtration characteristics in dead-end ultrafiltration of wwtp-effluent 

8 

Table 1.4 Range of concentrations of pathogenic microorganisms in influent, wwtp-effluent, surface- and 

groundwater in the Netherlands 

Pathogenic microorganism  Influenta WWTP-effluentb Surface waterc Ground-waterd 

Total coliform (amount/l) 107 – 109   < 1 

E.Coli (amount/l)  ~ 106 100 – 104 < 1 

Thermo tolerant coliform (amount/l)  105 – 107 104 – 105 < 1 

Faecal coliform (amount/l) 106 – 108 ~ 107  < 1 

Faecal streptococcus (amount/l) 104 – 107 104 – 106 103 < 1 

Enteroviruses (amount/l) 103 – 104 10 – 103  < 1 

Giardia lamblia cysts (amount/l) 103 – 104 10 – 103  < 1 

Cryptosporidum oocysts (amount/l) 102 – 103 10 – 103  < 1 
a Metcalf & Eddy (2003); b Data 1997/1998 at wwtp Etten, in: STOWA (2001) and van der Graaf (1995); c Data 2000 (RIZA/RIKZ, 2003);  
d Data van Dijk (2003)  

 

Micropollutants 
Some typical micropollutants that are found in wastewater are pesticides, endocrine 

disrupters, residues of medicines and heavy metals. In table 1.5 a summary of some 

selected micropollutants and their concentration in wwtp-effluent and surface water is 

presented. For these constituents a wide range of concentrations can be found. 

Usually, the concentrations in wwtp-effluent are higher than in surface water. 

 



  Introduction | Chapter 1 

9 

Table 1.5 Range of concentrations of some selected micropollutants in wwtp-effluent and surface water in the 

Netherlands 

Group of micropollutants Found in Concentrationa  

  WWTP-effluent Surface water 

  (ng/l) (ng/l) 

Fibrates and ß-blockers Human medicine < 10 – 9,710 < 0.5 – 3,100 

Anti-epileptica  580 – 6,300 < 10 – 2,100 

Analgetica  < 10 – 95,620 < 1 – 1,200 

Oncolytica  < 6 – 60 < 5 – 17 

Antibiotics  < 10 – 6,000 < 10 – 1,700 

Anti-depressives  < 30 – 1,000 ~ 0.01 – 30 

Natural hormones Hormones < 0.3 – 11 < 0.3 – 7.3 

Synthetic hormones  < 0.3 – 2.6 < 0.3 – 0.4 

Alkylfenolen Surfactants < 450 – 2,200 < 50 – 4,100 

Ftalaten Plastics < 1 – 20,000 < 1.9 – 5,000 
[...]
waste water. Water Research, 36, 413-420. 

Sadr Ghayeni, S.B., Beatson, P.J., Schneider, R.P. and Fane, A.G. (1998). Water reclamation 
from municipal wastewater using combined microfiltration-reverse osmosis (ME-RO): 
Preliminary performance data and microbiological aspects of system operation. Desalination, 
116, 65-80. 

Seo, G.T., Suzuki, Y. and Ohgaki, S. (1996). Biological powdered activated carbon (BPAC) 
microfiltration for wastewater reclamation and reuse. Desalination, 106, 39-45. 

Snoeyink, V.L., Campos, C. and Mariñas, B.J. (2000). Design and performance of powdered 
activated carbon/ultrafiltration systems. Water Science and Technology, 42 (12), 1-10. 

Soffer, Y., Ben-Aim, R. and Adin, A. (2000). Membrane for water reuse: effect of pre-
coagulation on fouling and selectivity. Water Science and Technology, 42 (1), 367-372. 

STOWA (2001). Compendium wwtp-effluent as source for 'other water'  (in Dutch). Compendium 
rwzi-effluent als bron van ‘ander water’. STOWA 2001-14, Utrecht.  

Tchobanoglous, G., Darby, J., Bourgeous, McArdle, J., Genest, P. and Tylla, M. (1998). 
Ultrafiltration as an advanced tertiary treatment process for municipal wastewater. Desalination, 
119, 315-322. 

Van Houtte, E., Verbauwhede, J., Vanderberghe, F., Demunter, S. and Cabooter, J. (1998). 
Treating different types of raw water with micro- and ultrafiltration for further desalination 
using reverse osmosis. Desalination, 117, 49-60. 

Van Houtte, E. and Verbauwhede, J. (2003). Drinking water from effluent via dune infiltration 
(in Dutch). Drinkwater uit effluent via duininfiltratie (ET16). PAO-cursus 'Effluent van de 
toekomst', Delft, 24 January 2003, 1-9. 

Vera, L., Villaroel, R., Delgado, S. and Elmaleh, S. (1998). Can microfiltration of treated 
wastewater produce suitable water for irrigation? Water Science and Technology, 38 (4), 395. 

Verberk, J.Q.J.C., Hoogeveen, P.E., Futselaar, H. and Dijk, J.C. van (2002). Hydraulic 
distribution of water and air over a membrane module using AirFlush. Water Science and 
Technology:Water Supply, 2 (2), 297 —304. 



  Introduction | Chapter 1 

43 

Vial, D., Phan Tan Luu, R. and Huyard, A. (1992). Optimal design applied to ultrafiltration on 
tertiary effluent with plate and frame modules. Water Science and Technology, 25 (10), 253-261. 

Vigo, F., Uliana, C., Ravina, E., Lucifredi, A. and Gandoglia, M. (1993). The vibrating 
ultrafiltration module. Performance in the 50-1000 Hz frequency range. Separation Science and 
Technology, 28 (4), 1063-1076. 

Wakeman, R.J. and Williams, C.J. (2002). Additional techniques to improve microfiltration. 
Separation and Purification Technology, 26, 3-18. 

Wehner, M. (1992). A research and demonstration project permit under the new California 
groundwater recharge regulations. Desalination, 87, 37-52. 

Wessling, M. (2001). Two-dimensional stochastic modelling of membrane fouling. Separation 
and Purification Technology, 24, 375-387. 

Wiesner, M.R. and Aptel, P. (1996). Mass transport and permeate flux and fouling in pressure 
driven processes (Ch. 4). In: Water Treatment Membrane Processes. Mallevialle, J., Odendaal, P.E. 
and Wiesner, M.R. (eds.), McGraw-Hill, New York. 

Wiesner, M.R. and Laîné J.-M. (1996). Coagulation and membrane separation (Ch. 16). In: 
Water Treatment Membrane Processes. Mallevialle, J., Odendaal, P.E. and Wiesner, M.R. (eds.), 
McGraw-Hill, New York. 

VROM (1996). Discharge requirements municipal wastewater (in Dutch). Lozingenbesluit 
WVO Stedelijk Afvalwater 24 February 1996. Ministry of Housing, Spatial Planning and the 
Environment, Staatsblad, 1996:140 

Zeman, L.J. and Zydney, A.L. (1996). Microfiltration and ultrafiltration: principles and 
applications. Marcel Dekker, New York. 



Filtration characteristics in dead-end ultrafiltration of wwtp-effluent 

44 



45 

 

 

 

 

2 Pilot-plant research at wastewater 
treatment plants in the 
Netherlands 
 

 

2.1 Introduction  
Pilot-plant tests were performed at three different wastewater treatment plants 

(wwtp's) that treat municipal wastewater (wwtp Ede, Kaffeberg, and Tilburg-Noord), 

and at one wwtp that treats wastewater of an industrial site (wwtp Emmtec). The pilot-

plant tests were done for at least six months at each wwtp and aimed at determining 

the optimal configuration and process conditions of an ultrafiltration pilot-plant 

installation for the treatment of wwtp-effluent. The results of the tests were used for 

the design of full-scale installations for ultrafiltration of effluent at each wwtp. 

 Ultrafiltration has been applied for the treatment of raw water coming from 

many different sources. Anselme and Jacobs (1996) showed that each raw water 

source and each membrane type have specific and unique interactions. Therefore, 

pilot-plant tests are necessary to determine the optimal combination of process 

conditions and configuration of an ultrafiltration installation treating a (new) raw 

water source (Bersillon and Thompson, 1996; Metcalf and Eddy, 2003).  

In this chapter the pilot-plant tests are presented. The experimental facilities 

that were used are presented in §2.2. The pilot-plant tests are described in the 

following sections per wwtp (Ede, Kaffeberg, Tilburg-Noord and Emmtec). The results 

presented in this chapter mainly focus on the performance of the ultrafiltration pilot-

plant; some results that provide information for a better understanding of the filtration 

process are described in more detail. In the last sections the results are summarized 

(§2.7) and some general conclusions are drawn (§2.8). 



Filtration characteristics in dead-end ultrafiltration of wwtp-effluent 

46 

2.2 Pilot-plant configuration 
The pilot-plant installations consisted of an ultrafiltration pilot-plant and a multi-

media filtration pilot-plant for pre-treatment of the wwtp-effluent. In-line coagulation 

was used in some cases as an additional pre-treatment technique. At each wwtp 

various combinations of pre-treatment techniques were investigated as to their effect 

on the filterability of the wwtp-effluent and on the reversibility of the fouling layer.  

2.2.1 Ultrafiltration pilot-plant 
The ultrafiltration pilot-plant is shown in figures 2.1 and 2.2. The membrane module 

is situated at the back of the pilot-plant, which could be placed both horizontally (2.2 

(a)) and vertically (2.2 (b)). The total length of the horizontally placed module was 3 m 

with a diameter of 8 inch; the vertically placed modules were three modules of one 

meter each.  The pilot-plant installation was automatically controlled with a PLC. A 

personal computer was combined with the PLC for data logging and direct data 

analysis (except at wwtp Ede). The pilot-plant installation was operated with the pc and 

the process configuration could be changed on-line. The installation could also be 

handled manually. 

The ultrafiltration pilot plant was used in dead-end mode, although it was 

possible to use the cross-flow mode. The installation had a capacity of maximum 15 

m3/h, but mostly the flow did not exceed 5-10 m3/h. Constant flow filtration as well as 

constant pressure filtration could be applied. Details about the various components 

can be found in the schematic drawing (Appendix 2-A). During the pilot-plant test the 

applied (constant) flux was changed between 40 to 150 l/m2.h, with a subsequent TMP 

of 0.2 to maximum 1.5 bar. The membranes were back flushed for every 10 to 30 

minutes with a flux of 225-300 l/m2.h. A chemical cleaning was applied every two to 

six hours. Usually, a solution of sodium hypochlorite (100 ppm NaOCl) was used. 

Once a while, also other chemicals were used: HCl for dissolution of salts, and 

membrane cleaning chemicals like soaps and enzymatic cleaning agents for further 

membrane cleaning. 



  Pilot-plant research | Chapter 2 

47 

 

Figure 2.1 Picture of the ultrafiltration pilot-plant that was used at wwtp Kaffeberg and Tilburg-Noord, a similar 

pilot-plant was used at wwtp Ede and Emmtec 

 

Filtration data were logged every 5 seconds, thus providing the basis for a detailed 

visualisation and analysis of the filtration data. The following parameters were logged: 

time, flow (feedwater and back flush), temperature, turbidity of the feedwater and 

pressure in the two permeate tubes and in the two feedwater tubes. The filtration data 

were recalculated to the permeability, i.e. the flux at T = 15°C and TMP = 1 bar. 

 The feedwater and the permeate were regularly analysed for quality 

parameters like COD, N-total, P-total and bacteria. The analysing programmes were 

designed at each pilot-plant test in close co-operation with the principals of the tests. 

The wwtp-effluent was supplied both with and without pre-treatment to the 

ultrafiltration plant. The effluent could be pre-treated with multi-media filtration (see 

following section) and with in-line coagulation. Other researchers have successfully 

used both pre-treatment techniques (Bourgeous et al., 2001; Wiesner and Laîné, 1996; 

see also previous chapter). For coagulation mostly ferric chloride or aluminum 

chloride (as poly aluminum chloride, PACl) were used in low concentrations of 0.5 to 

2.0 mg Fe3+ or Al3+/l. In-line coagulation was done by addition of the coagulant to a 

tube flocculator with a static mixer, providing enough energy input for the 

development of small particles (G-value is about 800 s-1). 



Filtration characteristics in dead-end ultrafiltration of wwtp-effluent 

48 

  
(a) (b) 

Figure 2.2 Picture of two ultrafiltration membrane modules: (a) horizontally placed module, (b) vertically 

placed modules in the front 

2.2.2 Pilot-plant for multi-media filtration 
Multi-media filtration is in this research mainly used as a treatment technique for the 

separation of particles from a feedwater. The filter bed comprises one or more 

granular media, which have each a specific density and particle size distribution. Pre-

treatment of wwtp-effluent with multi-media filtration before ultrafiltration may 

improve the ultrafiltration performance (Botes et al., 1998; Bourgeous et al., 2001; 

Drage et al., 2001; de Koning and van Nieuwenhuijzen, 1999). A filter bed with two or 

three different layers of filter media was applied in the current research.  

The wwtp-effluent enters the filter bed on top of the filter and leaves the filter 

bed at the bottom. Particles are retained and, as particles accumulate in the filter bed, 

the head loss over the filter bed increases. The filter bed is cleaned either after a 

certain period (24 hours) or at a pre-determined head loss or at a decreased quality of 



  Pilot-plant research | Chapter 2 

49 

the filtrate. The latter can be evaluated by the measuring the turbidity of the filtrate. 

Under ideal conditions, the time required for the build up of the head loss to the set 

point corresponds to the time that the filtrate quality decreases to its set point. In 

practice one of the two will govern the cleaning frequency (Metcalf & Eddy, 2003). 

Cleaning of the filter bed is done by backwashing of the filter. The granular filter 

media expands, which causes scouring of the filter media and the removal of retained 

particles. Air may be added for improved scouring. The accumulated particles are then 

removed on top of the filter bed. 

 

 

Figure 2.3 Picture of the multi-media filter used in pilot-plant tests 

 

Coagulants may be dosed for improved removal of particles from the wwtp-effluent. 

Addition of metal salts (like ferric chloride, aluminium sulphate) for coagulation 

before multi-media filtration might improve the filtrate quality for suspended solids 



Filtration characteristics in dead-end ultrafiltration of wwtp-effluent 

50 

(Ghosh et al., 1994; van der Graaf et al., 2001) as well as nutrients (Jonsson, 1999; van 

der Graaf and van Nieuwenhuijzen, 1998). The concentration of coagulants was in the 

pilot-plant tests in most cases 0.5 to 2 mg Fe3+ or Al3+/l. The coagulants were dosed 

before a static mixer and the overflow on top of the filter bed provided enough energy 

input for coagulation (G-value was 500-1000 s-1) 

Figure 2.3 presents the multi-media filter with a height of 4 meters and a 

diameter of 1 meter (a schematic drawing is presented in Appendix 2-A). The pilot-

plant unit was supplied with feedwater from a continuously refreshed feedwater buffer 

tank and the filtrate was sent to the filtrate buffer tank. The filtrate was used for 

backwashing of the filter, with a flow up to 80 m3/h. The pilot-plant installation was 

fed with a constant flow of 0-12 m3/h, which related to a velocity of 10 to 30 m/h. The 

installation could be operated both manually and automatically and was provided with 

a data-logger for flow, feedwater temperature and turbidity (in and out). The head loss 

was measured manually by determining the water pressure at different filter bed 

heights. This was enabled by fifteen sampling points over the total height of the filter 

bed. 

2.2.3 Additional lab-scale research 
Additional research on lab-scale was performed with effluent from the wwtp’s where 

pilot-plant tests were performed. Also effluent of other wwtp’s (Berkel, Hoek van 

Holland, Vlaardingen and Zaandam-Oost) was used for lab-scale experiments. These 

lab-scale experiments were performed at the laboratory of Sanitary Engineering of the 

Delft University of Technology. A short description of these wwtp’s together with 

some quality figures of their effluent is presented in Appendix 2-B. 

 

 

2.3 Pilot-plant tests at wwtp Ede 

2.3.1 Effluent quality  
WWTP Ede treats the wastewater of 300,000 population equivalents, using the Bio-

Denipho system for biological nitrate and phosphate removal. A short description of 

the wwtp, together with the plant layout is presented in Appendix 2-C. Organics, 

nutrients and suspended solids are almost completely removed in the wwtp. The 



  Pilot-plant research | Chapter 2 

51 

quality of the effluent during the first part of the pilot-plant tests (1/1998 — 10/1998) is 

presented in table 2.1. 

 
Table 2.1 Quality of the effluent at wwtp Ede during pilot-plant testsa (STOWA, 1999) 

Parameter  Average Range Household waterb 

Flow 103 m3/day 35.9 17.3 – 114.4  

Temperature °C 14 4 – 23  

pH – 7.7 7.0 – 8.3 7.5 – 9.0 

Colour mg Pt/l 57 50 – 60 < 15 

COD mg O2/l 40 21 – 59 – 

BOD5 mg O2/l 2.9 0.5 – 7.6  

N-Kjeldahl mg N/l 3.1 1.4 – 9.9  

NO3

- mg N/l 3.0 1.3 – 7.3 < 50 

NO2

- mg N/l 0.1 0.0 – 0.8 < 0.1 

NH4

+ 
mg N/l 0.3 0.1 - 3.5 < 0.2 

Total-P mg P/l 0.6 0.1 – 3.9 < 2 

Suspended solids mg/l 4.0 0.5 – 8.6 < 1 

Al µg/l 200 50 – 400 200 

As µg/l 0.6 0.3 – 1.0 50 

Cd µg/l 0.5 0.01 – 1.00 5 

Cr µg/l 11.4 2.4 – 24.0 50 

Cu µg/l 12.3 2.0 – 35.6 100 

Hg µg/l 0.1 0.02 – 0.5 1 

Ni µg/l 6.6 – 16.0 50 

Pb µg/l 10.1 0.01 – 21.6 50 

Zn µg/l 113 73 – 205 100 

Chloride mg/l 98 33 – 137 < 150 

Sulphate mg/l 51 22 – 78 < 150 

E.Coli amount/100 ml > 105 104 – 106 < 104 

a Based on flow proportional 24-hrs samples (21 in total); b Indicative as no standards were defined at that time (STOWA, 1999) 



Filtration characteristics in dead-end ultrafiltration of wwtp-effluent 

52 

2.3.2 Pilot-plant tests 
Waterschap Vallei & Eem (waterboard)1 commissioned Witteveen+Bos consulting 

engineers in 1997 to investigate the possibilities for the supply of household water 

produced from wwtp-effluent. The quality standards for household water are 

presented in table 2.1. Comparing the quality of the wwtp-effluent and the required 

quality standards for household water showed that the following parameters needed to 

be improved: suspended solids, colour, ammonium, heavy metals and E.Coli 

(bacteria). Two filtration techniques were chosen for improvement of these 

parameters: multi-media filtration (with post-treatment for E.Coli removal) and 

ultrafiltration.  
